DTS450

Specifications

Length:645mm

Height:215mm

Main Rotor Diameter: ® 725mm
Tail Rotor Diameter: ® 145mm

Weight:Approximately 675g (with Battery)

2216 Brushless Motor

HELICOFTER SYSTEM
2.MGHZ

35A Brushless Motor ESC

GWY2013 3-axis Gyro

Swash Servos*3(1.2kg-cm,0.08s/60° )

Tail Servos*1(0.6kg.cm,0.04s/60° )

GWY 6TL V2 2.4GHz 6-Channel Transmitter
11.1V 2200mAh 30C Li-polymer Battery

¥ Before this model has being significantly changed to another new version, the parts, appearance and the existing version can be developed and
modified that would lead to a slight difference from the original design. DTS reserve ALL the Rights of change of parts and contents WITHOUT

specified notification.




Foreword

Thank you for choosing DTS's product. For better understand usage of DTS450 helicopter, please
read this manual carefully before installation and operation. This can ensure proper usage and safe
operation! For your convenience of adjustment, maintenance and other operation, please keep this
manual in a proper manner.

For further information, please visit our website: www.zondahobby.com

Table of Contents

StAtEMENT - -« -+ v v v 1
Check of package's parts and acCesSOries « -« - - - v o v v v 2
Electronic Parts and Connection Procedure - - - - - -« . oo 3
Pre-Flight Controls Test - - - - - - -« oo 4
Flight Operation Procedure- - - - - - .o oo 7
Main Blade Adjustment - - - -« -« v e 8
Tail Drive Belt Adjustment - - - - - oo 9
Tail Drive Servo Adjustment - - - - -« oo 9
Main Blade Grip Assemble Procedure - - - - - . ... .o 10
Hiller Control Arms Assemble Procedure - - - - -« - oo oo 11
Main Frame Assemble Procedure - . . . .« .ot 12
Main Gear Assemble Procedure.- - - - - - . ..o oo 13
Tail BoomAssemble Procedure: - - - - - - - oo oot 14
Tail Rotor Blade Assemble Procedure - - - - -« -« o v vov e 15
Push-rod Assemble Procedure - - - -« - -« - o v v 16
Power System Assemble Procedure: - - - - - -« ov e 17
Canopy Assemble Procedure: « - -« -« - v v s 18
EXplOded VIeW ........................................................................... 19

SPArE Parts LiSt: « = = -+ ++ v r v 21




Statement

An RCHelicopter is nota toy! For avoiding accidentsand damage, pleaseoperate the helicopterproperly.
Since the consumerhave purchased the helicopter, theyshould take allthe risksin the usage. To ensure
your safety, ifyou are a beginner, you are recommended to consultor getassistance from experienced RC

modelers or yourlocal hobby stores.
Youshould buy theauthorized DTS accessorieswhen you choosingthe accessories. Otherwise, some

RC functions may notbe matched or function unproperly.
Please keepinstruction manualto properly maintain your model.

Warning Label Legend

@FORBIDDEN Do not attemptunder any circumstances.

A WARNING | Mishandling due tofailure to followthese instructions mayresult in danageor injury.

A CAUTION Mishandling due to failure to follow these instructions may resultin danger.

Safety Precautions and Warning

RC helicopteris controlled by radio signals. It may be interfered by other radio signals during operation.
These interference may cause the helicopterlose control.

/\ WARNING

1.An RC Model is not atoy! Improper operation or misuse may lead to serious damage or loss. It is
prohibited for childrenunder 14 yearsto operate thisproduct.
2.Keep it awayfrom high temperatureenvironment and corrosive chemicals for storageand flight.
(the operationtemperature: from:-10C to 50C)
3.1f youare notan experienced pilot or have notflown this type of model before, we recommend that
you getassistance of an experienced pilot for your firstflights. Please avoid flying with other RC models
with same frequency.
4 Please choose aopen flight areaand use thetraining gear setfor your firstfight in orderto minimize
your loss dueto control mistakes.

QFORBIDDEN

1.To avoid the loss of the property of others, please keep away from high tension powerlines, high
buildings orany other obstacles while flying!

2.Keep away fromcrowds in case of accidents!

3.Do NOT operate in rain,thunder, storms, lighting, strong windor any otherbad weathers toensure
your and the helicopter’s safety!

4 Please avoid using ina bathroom or arainy day to prevent moisture or water vaporfrom entering the
helicopter inside whichmay lead mechanicalor electronic components malfunction and cause unex-
pected accidents!

5.Do Notre-equip, upgrade or repairyour helicopter with the accessories outside the DTS parts catalog
in orderto ensure the safety of the model structure!

6.Keep people andobjects away fromthe spinning unitand parts incase of damageor injury!

Pre-flight check

1.Please make surethe helicopter frequencywill not interfered with others before every flight.

2.Youshould confirm the batteries of your transmitter and helicopter are fully charged before every flight
and your firstflight.

3.Both the throttle stick (left-hand stick) andthrottle trim MUST bein their lowestposition before every
flight. Eachtime before your flight, you must ALWAYS turnon the transmitter power first before con-
necting the flight battery to the receiver. After your flight, you should disconnect the flight battery from
the receiver before turn off the transmitter.

4.Please make sure thatevery servos function properly with correctdirections after powering on.

5.Make sure every connection of pushrods is properand the helicopter battery placed infixed position.

1




Check of package's parts and accessories

Please check the parts and accessories in the package. In the event of defective or missing parts, please contact the
retailer for help.

TR C H Ol COP O v 1
2.6TL V2 2.4GHZ 6-Channel TranSmitter -« - oo 1
3,28 & 3S BAery CR@rger -+« --rrsssmssms st 1
] 07 1 [P RITTR 1
5.11.1V, 2200 MAR Li-PO BaEEIY -« e 1
B. T 00N PAICK -+t 1
7 Battery Banaage -+ - s 1

Package Box Content RTF | WOB | RFR | RFR with AH6 Radio System

DTS 450 N, N, N, N

6TL -2.4GHz 6-Channel Transmitter J )

AHG6T -2.4GHz 6-Channel Transmitter N

GWY2013 -Receiver & Gyro N, N,

GO02 - Gyro N, N,

AHG6R - Receiver

<

2S &3S Battery Charger

Li-Po Battery: 2200mAh 3S1P 11.1V

Battery Bandage

2|2
2|2

SD Card - Manual

||
AR

ToolPack




Electronic Parts and Connection Procedure

Aileron Servo

Pitch Servo

GWY2013
Receiver 3-axis Gyro

Elevator Servo

Li-Po Batter

Rudder Servg

Brushless ESC
Brushless Motor

Receiver Connection Procedure

< G % ®
/%””/f’&m/@/
«

Power Supply Plug
Aux 02

Aux 01

[ Pitch ServoPlug
Gyro Gain Signal Plug
Gyro Rudder Plug
Elevator Servo Plug
Aileron Servo Plug
Brushless ESC Plug




Pre-Flight Controls Test

1.Control Test: Throttle

Push up the throttle stick slowly until the motor rotate. Make sure that the motor rotates clockwisely and the main

blade rotates anti-clockwisely.

Throttle Position: Right

- N

O®

o [mm ]

Throttle Position: Left

~

——

] N

&

O

 —r—

Please don't pushthe throttle stickupward over 1/5. The motorwill spins athigh velocity ifthe throttle stickis
over pushed. This may cause damage on the product or self injury. Besides flight operation, when performing
maintenance or adjustment and fine-tuning indoor, please remove the connection between the motorand the
ESC. Thiscan prevent themotor from unpredictable spinning and cause acidents.

2.Control Test: Elevator

Swashplate's Back and
Front end movement

Throttle Position: Right

Throttle Position: Left

mm )

[——




3.Control Test: Pitch (only aerobatics use)

Swashplate's upward and L L




5.Control Test: Rudder

. . (The rudder's control is the same in both
Vel et [Hlaies Ll STage left and right-hand throttle transmitter

6.Gyro adjustment

Disconnect the connection between ESC and motor, turn onthe power of the transmitter and helicopter,

move the pushrod to check the sercos direction.

1. Hold the helicopterrotates around the main shaft, gyro will control the tail servo to compensate the
movement of the rotation direction.
E.g. When helicopter tail rotates rightward, the gyro will control the tail servo to rotates the tail leftward.
(Picture A)

2. Hold the helicopter and tiltthe fuselage to a certain direction, the swashplate will be tilted toward the
opposite direction of the fuselage.
E.g. Whenthe helicoptertilted forward, the swashplate will be tilted backwards. When the helicopter tilted
backward, the swashplatewill be tiltedfoward. (Picture B)

If the helicopter tilt laterally, the swashplate will becorrected in the opposite direction. (PictureC)

When the fuselage return to theinitial horizontal position, the swashplate will also return to the initial position.

Swashplate l
direction

Picture A Picture B

Fuselage
direction

Fuselage
direction

Picture C
‘ Swashplate
direction
Tail Rotate Direction Swashplate )
direction
Fuselage direction h

6




Flight Operation Procedure

1.Take Off Procedure

ik

Connect helicopter's electricity

Adjust the antenna to the shown position. Pull the
throttle to the most downward position then switch
on the transmitter.

2.End-flight procedure

Disconnect the helicopter's Switch offthe transmitter Takeout the battery
electricity




Main Blade Adjustment

Caution: Be sure to maintain a safe distance from the helicopter (3~5meter) when tracking the main rotor blades.

\x ? . — _ =

Coloured tracking tape
(From the topto the bottom)

Coloured tracking tape

1)

2]

When 2 mainblades stay onthe same rotatingrail,
the main blade adjustment is completed.

N

1 Blade tracking is an important step to affect the flight performance. Main rotor blades that are out of track may cause vibration and
instability. Although the main rotor blades of each DTS 450 models are tracked at the factory, minor adjustment to blade tracking
may be required after blade changes. Thus one of the main blades pasted a coloured tracking tape to identify which blade is running

low or high in the blade tracking process.
2 After confirming which blade is running low and high, switch off the helicopter power supply before making any necessary

adjustments to the linkage. You can increase the pitch of the low blade by shortening the “mixing arm to inner swashplate linkage. ”
This is achievable by turning one of the Ball Link ends in by one-half to one full turn at a time. Or, you can decrease the pitch of the
high blade by lengthening the same linkage.

3Remark: The blade you choose to raise or lower when making tracking adjustments will depend on the pitch of each blade. Open the
3D aerobatics (the tail motor power supply wire should be cut off) and the throttle/ collective stick in the middle position, both rotor
blades should be close to 0 degrees. You can easily identify which rotor blade to adjust. If one blade is “lower” than 0 degree, raise
it to match the other blade. If one blade is “higher” than 0 degree, lower it to match the other blade.

4 Generally, there is not much adjustment should be necessary to properly track the main rotor blades. If significant adjustments are
required, be sure to double-check the length of both mixing arm to inner swashplate linkages. You should also check the blades for
any damaged or twists. In fact, you should be able to get both blades tracking perfectly in the same helicopter. However, the small
defects in the ball links and threaded linkage rods/ pushrods may not always be possible to affect the blade tracking. Don't worry, the
helicopter should be able to have a good flying performance even the blade tracking is adjusted as close as possible.




Tail Drive Belt Adjustment

Loosen Beltis one of the reason for tail-lock fail besides gyro setting. Adjust by following the above:
Loosen the screws that mounting the tail boom to the main frame, then pull the tailboom backward. Pay
attention tothe belt's elasticity. Fasten the screws back when the belt is adjusted.

Tail Drive Servo Adjustment

As this modelis a precisecraft, unexpected self-rotationduring flight could because of severalreasons.
Could adjust throughfollowing procedure: (disconnectthe motor andthe ESC canavoid unexpected accidents)
First switch onthe transmitter. Then connectthe helicopter with electricity, and tilt therudder stick andtrim to
the middle position(Figure 1); Keepthe tail driveservo boom mountand the tailboom perpendicular (Figure 2).
Adjustthe position of the tail drive servo and keep the distance between the Tail Pitch Control Slider Ring and

the tail case (approximately 1/3 of the spindle) (Figure 3). Keep the servo and the servo arm perpendicular
(Figure 4).

Throttle Position: Right/ ]

Rudder position:
Middle

LD

Figure 1

Figure 2,

Figure 4




Main Blade Grip Assemble Procedure

77777777777777777777777 R No. Name Specification| Quantity
( ) \‘ { h 001 | Main Rotor Head 1
| Eow P (T | 002 | O-ring 23.6'07.173.6] 2
| | ! | 003 | Spindle 1
i ; -

i :“l\:;%g:; SocketHead Serew % i @4.OLinkage Ball( M2°6.36) i 004 | Step Washer 24*@37.5*0.5 2

1 | 3 1 005 | Blade Grips 2
| | |

i w i i @ i 006 Brasf Spacer 24*@5823| 2

i Hexagon Socket Head Screw | i i 007 | Bearing E‘Vﬂiaﬂ' 4

L (M2*5)x1 ! | M2.0 Nylon Insert Lock Nut /; 008 | Washer 26.5*28'0.3| 2

77777777777777777777777 J . o 009 | Thrust Bearing 23'283.5 2

010 | Spacer 22*25*0.5 2

011 Hexagon Socket Head Screw M2*6 2

012 Linkage Ball S246.36 2

013 Centre Hub Cap 1

014 Hexagon Socket Head Screw M2*5 1

015 | Hexagon Socket Head Screw M2*12 1

016 Nylon Insert Lock Nut M2.0 1

061 Main Shaft ?5*124 1

~
/ / Paste necessary amount

»"  of thread-locking fluid

~
Paste necessary amount oflubricant on the thrustbgaring {/ Paste necessary amount
5" of thread-locking fluid

Greater inner diameter Smallerinner diameter

Apply a little amount of T43 thread lock
when fixing a metal part.

5 ~
l] Please confirm that the screw is fastened

tightly before use.

Hexagon Socket Head Screw
~ (M2x1gmrn) Proper torque is fine when locking a screw into

plastic parts,redundant torque may lead to
screw strip or fracture.




Hiller Control Arms Assemble Procedure

No. Name Specification| Quantity -
017 | Washout Control Arm 2 / \‘ I \‘
|
018 | Brass Spacer 22" @31 2 | | ! |
@ (mm i ! |
019 | Bearing 22'05°2 4 | | | © (m |
020 | Step Washer 22'¢3.8'0.4) 4 ! Phillips Pan Head Bolt i i @4.0Linkage Ball i
021 | Hexagon Socket Head Screw M2*14 2 i (M1.4*4mm)x4 i i (M2°7.5mm)x4 i
022 | Washout Control Arm Link 2 | ! | —~ !
n ! I ! { ) I
023 | Bearing @1.5*¢4*2 4 i CIW ! i @ “:W !
| |
024 | Phillips Pan Head Bolt ST1.44 4 i 5 4.0Linkage Ball i ! Hexagon Socket Head Screw |
I N I
025 | Swashplate 1 ! (M276.5) S ! M2x14mm) S
026 | Linkage Ball S@4*6.5 4 , / . //
027 | Linkage Ball S@4*7.5 3
028 | Anti-Rotation Pin 22.0*14 1
029 | Ball Link 4
030 Pushrod 1.4*28 2

Apply a little amount of T43 thread lock
when fixing a metal part.

(f/\/’ Paste necessary amount
5 ofthread-locking fluid

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.




Main Frame Assemble Procedure

@ oo

Pan Washer Head Phillips Screw
(ST2*6mm)x2

O o

Pan Head Phillips Screw
(ST1.7*4mm)x2

\
hN

© FEmw

Hexagon Socket Head Screw
(M2x12mm)x4

@ (o

Pan Head Phillips Screw
(ST1.7 *9mm)x16

No. Name Specification| Quantity
031 Canopy Mount Rod 2
032 Main Frame, Right 1
033 Canopy Mount Rod Connector 1
016 Nylon Insert Lock Nut M2.0 5
010 Spacer 22*@35*0.5 1
034 Tail DrivePulley Cap 1
035 Tail DriveBelt 1
036 Tail DrivePulley 1
037 Bearing 23'@7*3 2
038 Secondary TailDrive Gear 1
039 Bearing 25*210*4 3
040 Main Frame, Left 1
015 Hexagon Socket Head Screw M2*12 4
041 Pan Head Phillips Screw ST1.7*9 16
042 Landing Gear Strut 2
043 Landing Skid End Cap 4
044 Landing Skid 2
045 Pan Head Phillips Screw ST1.7*4 2
046 Pan Washer Head Phillips Screw ST2*6 2

~
4/7 Paste necessary amount

57 ofthread-locking fluid

(f/\/’ Paste necessary amount s
5" ofthread-locking fluid

040

|Fasten the screws after|
linstalled the tail boom. |

Apply a little amount of T43 thread lock
when fixing a metal part.

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.

12




Main Gears Assemble Procedure

No. Name Specification| Quantity
047 One way bearing sleeve 1 & CAUTION
048 One Way Bearing 2621012 1 Apply a little amount of T43 thread lock
049 Hexagon Flat Head Screw ST2*6 4 when fixing a metal part.
050 Main Gear 140T 1 Please confirm that the screw is fastened
051 Spacer 36*310*1 1 tightly before use.
052 Main TailDrive Gear 110T 1 Prop_er torque is fine when locking a screw into
N plastic parts,redundant torque may lead to
053 | One Way Bearing Shaft 25*06*22.2 | 1 screw strip or fracture.
054 Main Shaft Retaining Collar 1
055 | SetScrew M3x3 1
015 Hexagon Socket Head Bolt M2*12 1
016 Nylon Insert Lock Nut M2.0 1
/ ™~ // \\‘
i .
_ | |
i g 3
I
! |
! M2.0Nylon Insert Lock Nut |
M3 Set Screw M3x3mm)x1 | |
\ /

© F—w

Hexagon Socket Head Bolt
(M2x12mm)x1

N,

=7
"//I/'*

@1’ ?

:/’ Paste necessary amount
of thread-locking fluid

13




Tail Boom Assemble Procedure

Notice and aim the slot of the tail boom and
the tail servo boom mount before insert

Match the slot of tail servo boom mount to
the notch of the tail boom

Tighten the mount after insertion.

Apply a little amount of T43 thread lock
when fixing a metal part.

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.

@ (oo

Pan Head Phillips Screw
(ST1.7 *9mm)x5

@ (o

Flange Head Phillips Screw
(ST2*8mm)x2

No. Name Specification| Quantity
056 | Tail Boom 1 Drive belt illustration
057 Tail ServoBoom Mount 2 1.Check to rotate the belt 90 degrees when
058 | Tail PushrodGuide 2 Back assembling o
;
060 Tail Case,Right 1 to avoid vibration,belt friction and rotation
007 Bearing 24*38*3 2 slip
062 Tail RotorShaft Drive Pulley 1
063 Tail RotorShaft Drive Pulley Cap 1
064 Tail Case, Left 1
041 Pan Head Phillips Screw ST1.7*9 5
Vertical Fin 1
Flange Head Phillips Screw 2

14




Tail Rotor Blade Assemble Procedure

No. Name Specification| Quantity e ~ 7 ~
066 | Tail RotorBlade Grip 2 ( | [ |
027 | Linkage Ball S24'7.5 2 © (Im | = i
067 | Brass Spacer 23'04.516| 2 ) i H'\/T;i%o" Pa; Head Screw i
068 | Bearing ?3'86'25 | 4 @4.0Linkage Ball P )< |
069 | washer 25.1°66'0.1| 4 (V277 Smmc2 BENCRN m—

- - I I
070 | Thrust Bearing 22.5*96"3 2 Cm i Hexagon Socket Head Bolt i
16 | Cap Washer 2 @4.0Linkage Ball [ (M2rtdmm)xt }
071 | Metal TailRotor Hub 1 (M2°6.5)x1 ) -
17 Hexagon Pan Head Screw M2*10 2 = [
072 Tail RotorBlade 2
073 | Linkage Ball Bolt 2 M3 Set Screw (M3x3mm)x1
074 | Linkage Ball 2 . S

075 Tail RotorPitch Control Slide Bushing 1
076 Bearing 25*@8*2.5 2
077 Tail RotorPitch Control Slider Ring 1
078 Tail RotorPitch Control Fork 1
079 Tail RotorPitch Control Ball Link 2
080 Pin 21.5*5 2
055 Set Screw M3x3 1
081 Tail RotorPitch Lever 1
026 Linkage Ball S@4*6.5 1
082 | Brass Spacer 22.1*93.6'2) 1
083 Step Washe 2
021 Hexagon Socket Head Bolt M2*14 1
084 Pan Head Phillips Bolt ST2*4 2

(f:/’ Paste necessary amount
5" ofthread-locking fluid

(f:/’ Paste necessary amount
5 ofthread-locking fluid

Apply a little amount of T43 thread lock
when fixing a metal part.

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.

15




Push-rod Assemble Procedure

Pan Head Phillips Screw
(ST1.7*6mm)x2

@ [

Pan Head Phillips Screw
(ST1.7*4mm)x1

@  fum

Flange Head Phillips Screw
(ST2*6mm)x4

©

Flange Head Phillips Screw
(ST2*8mm)x4 |

Apply a little amount of T43 thread lock
when fixing a metal part.

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.

@4.0Linkage Ball
(M2*6.5) x1

Hexagon Socket Head Screw
(M2*16mm)x1

@

M2 .0 Nylon Insert Lock Nu x1

No. Name Specification| Quantity| | No. Name Specification| Quantity
094 Pan Head Phillips Screw ST1.7*4 1 085 Tail BoomSupport End, Angled 2
095 Tail Linkage 1 086 Tail BoomSupport Rod 23*250 2
096 Tail Pushrod 22*270 1 087 Tail BoomSupport End, Straight 2
097 Tail PushrodJoiner 1 088 Flange Head Phillips Screw ST2*8 4
098 Tail PushrodJoiner Rod 21.4*26 1 089 Hexagon Socket Head Screw M2*16 1
029 | Tail Linkage 1 016 Nylon Insert Lock Nu M2.0 1
099 Pan Head Phillips Screw ST1.7*6 2 090 Horizontal Fin 1

046 Flange Head Phillips Screw ST2°6 4
091 Servo 1
092 Servo Arm 1
026 Linkage Ball S@4*6.5 1
M2.0 1

90 °

T\Dlease install the

J Linkage Ball in the
indi dimension

to let the servo arm have enough
space of movement and response time.




Power System Assemble Procedure

-

© o

Flange Head Phillips Screw
(ST2*6mm)x2

©

Flange Head Phillips Screw
%ST?Bmm)xZ

: N

@ o

Pan Head Phillips Screw

(ST1.7*4mm)x3

©  (m

@4.0Linkage Ball
(M2*6.5)x3

o /

-

~
(]

M3 Set Screw  M3x3mm)x1

R

Hexagon Socket Head Bolt
(M3*10mm)x2

Hexagon Pan Head Screw
(M3*8mm)x2

[l

e

B um

Hexagon Socket Head Screw
(M3*18mm)x2

0 ©

M3.0 Nylon Insert Lock Nut

/7 Paste necessary amount”
k% no

of thread-locking fluid

No. Name Specification| Quantity
100 Servo 3
101 Servo Arm 3
026 Linkage Ball S@4*6.5 3
094 Pan Head Phillips Screw ST1.7*4 3
046 Flange Head Phillips Screw ST2*6 2
102 Anti Rotation Bracket 1
088 Flange Head Phillips Screw ST2*8 2
029 Ball Link 6
030 Pushrod 21.4*28 2
103 Pushrod 21.4*32 1
104 Brushless Motor 1
105 Pinion Gear 1
055 Set Screw M3x3 1
106 Motor Mount 1
107 Spacer 23.1* 281 2
108 Hexagon Socket Head Screw M3x8 2
109 Cap Washer 4
110 Hexagon Pan Head Screw M2.5x7 4
ik Main Blade 1
112 Hexagon Socket Head Bolt M3x18 2
113 Nylon Insert Lock Nut M3 2

— /:>
"y o |) (
0
oy
g,
)
026

100

Apply a little amount of T43 thread lock
when fixing a metal part.

Please confirm that the screw is fastened
tightly before use.

Proper torque is fine when locking a screw into
plastic parts,redundant torque may lead to
screw strip or fracture.

17




Specification| Quantity|

Name

No.

114 | Canopy

115 | Canopy Mount Grommet

Canopy Assemble Procedure

18




Exploded View

19




Parts List

No. Name Specification Quantity ‘ No. ‘ Name Specification ‘Quanhty‘
001 | Main Rotor Head 1 072 | Tail RotorBlade 2
002 | O-ring 23.6*27.1"3.6 2 073 | Linkage Ball Bolt 2
003 | Spindle 1 074 | Linkage Ball 2
004 | Step Washer 24*27.5*0.5 2 075 | Tail RotorPitch Control Slide Bushing 1
005 | Blade Grips 2 076 | Bearing 959825 2
006 | Brass Spacer 24*35.8*2.3 2 077 | Tail RotorPitch Control Slider Ring 1
007 | Bearing 24*28*3 6 078 | Tail RotorPitch Control Fork 1
008 | Washer £6.5"08"0.3 2 079 | Tail RotorPitch Control Ball Link 2
009 | Thrust Bearing 23'983.5 2 080 | Pin #1.5'5 2
010 | Washer #2*85%0.5 3 081 | Tail RotorPitch Lever 1
011 | Hexagon Socket Head Bolt M2*6 6 082 | Spacer 22.1*33.6*2 1
012 | Linkage Ball S24*6.36 2 083 | Step Washer 2
013 | Centre Hub Cap 1 084 | Pan Head Phillips Bolt ST2*4 2
014 | Hexagon Socket Head Screw M2*5 1 085 | Tail BoomSupport End, Angled 2
015 | Hexagon Socket Head Screw M2*12 6 086 | Tail BoomSupport Rod 3250 2
016 | Nylon Insert Lock Nut M2.0 8 087 | Tail BoomSupport End, Straight 2
017 | Washout Control Arm Link 2 088 | Flange Head Phillips Screw ST2*8 6
018 | Brass Spacer 22331 2 089 | Hexagon Socket Head Screw M2*16 1
019 | Bearing 22'352 4 090 | Horizontal Fin 1
020 | Step Washer 22*93.8*0.4 4 091 | Servo 1
021 | Hexagon Socket Head Bolt M2*14 2 092 | Servo Arm 1
022 | Washout Control Arm Link 2 093 | Nut M2.0 4
023 | Bearing 21.5*0 4*2 4 094 | Pan Head Phillips Screw ST1.7*4 4
024 | Phillips Pan Head Bolt ST1.44 4 095 | Tail Linkage 1
025 | Swashplate 1 096 | Tail Pushrod 2270 1
026 | Linkage Ball S84*6.5 8 097 | Tail PushrodJoiner 1
027 | Linkage Ball Sg4*7.5 6 098 | Tail PushrodJoiner Rod 2 1.4*24 1
028 | Anti-Rotation Pin 22.014 1 099 | Pan Head Phillips Screw ST1.7*6 2
029 | Ball Link 1" 100 | Servo 3
030 | Pushrod 1.4*28 4 101 | Servo Arm 3
031 | Canopy Mount Rod 2 102 | Anti Rotation Bracket 1
032 | Main Frame, Right 1 103 | Pushrod 21.4*32 1
033 | Canopy Mount Rod Connector 1 104 | Brushless Motor 1
034 | Tail DrivePulley Cap 1 105 | Pinion Gear 1
035 | Tail DriveBelt 1 106 | Motor Mount 1
036 | Tail DrivePulley 1 107 | Spacer ?3.1*"28*1 2
037 | Bearing 23*27*3 2 108 | Hexagon Socket Head Bolt M3x8 2
038 | Secondary TailDrive Gear 1 109 | Cap Washer 4
039 | Bearing 25*210*4 3 110 | Hexagon Pan Head Screw M2.5x7 4
040 | Main Frame, Left 1 111 | Main Blade 1
041 | Pan Head Phillips Screw ST1.7*9 21 112 | Hexagon Socket Head Bolt M3x18 2
042 | Landing Gear Strut 2 113 | Nylon Insert Lock Nut M3 2
043 | Landing Skid End Cap 4 114 | Canopy 1
044 | Landing Skid 2 115 | Canopy Mount Grommet 2
045 | Pan Head Phillips Screw ST1.7*4 2 116 | Cap Washer 2
046 | Pan Washer HeadPhillips Screw ST2*6 8 117 | Hexagon Pan Head Screw M2*10 2
047 | One way bearing sleeve 1

048 | One Way Bearing @6*310*12 1

049 | Hexagon Flat Head Screw ST2*6 4

050 | Main Gear 140T 1

051 | Spacer 26*210*1 1

052 | Main TailDrive Gear 110T 1

053 | One Way BearingShaft ©5*26*22.2 1

054 | Main Shaft Retaining Collar 1

055 | Set Screw M3x3 3

056 | Tail Boom 1

057 | Tail ServoBoom Mount 2

058 | Tail PushrodGuide 2

059 | Horizontal Fin Mount 1

060 | Tail Case,Right 1

061 | Main Shaft 25124 1

062 | Tail RotorShaft Drive Pulley 1

063 | Tail RotorShaft Drive Pulley Cap 1

064 | Tail Case,Left 1

065 | Vertical Fin 1

066 | Tail RotorBlade Grip 2

067 | Brass Spacer 23*24.5*1.6 2

068 | Bearing #3*36*2.5 6

069 | Washer $5.1*96%0.1 4

070 | Thrust Bearing 22.5*06*3 2

071 | Metal TailRotor Hub 1

20




Spare Parts List

DTS004055

N

f ] ocoo

DTS004057

- )

DTS004058

(s

DTS004059

I

o o oo

Main Blade Set

Main Rotor Head Set Main Blade Grip Set

Washout Control Arm Set

DTS003960 DTS003963 DTS003966 DTS003967
P €& RRRA!
o o P—— F ? ? ? f
Spindle Washout Control Arm Set Linkage Rod Set Swashplate Set
DTS003968 DTS003969 DTS003970 DTS003971
O-ring Main Gear Secondary Gear Main Shaft Set
DTS003972 DTS003973 DTS003974 DTS003975

[RERRARE
IRERRRRE]

ﬁ “ 4 9707
10 B OO0OO %00

Main Frame Set

Tail Driven Gear Set Motor Mount

Anti-Rotation Bracket

DTS003976 DTS003977 DTS003978 DTS003979
ARSS NI k BN rﬂl”
Canopy Mount Rod Tail Rotor Hub Tail Blade Grip Tail Rotor Pitch Lever Set
DTS003980 DTS003981 DTS003982 DTS003983
Tail Case Set Tail Boom Tail Servo Boom Mount Set Tail Pushrod Guide

21




DTS003984

DTS003985 DTS003986

(¢

DTS003987

]

Horizontal Fin Mount Set Horizontal and Vertical Fin

Tail Pushrod Set

Landing Skid Set

DTS003988

DTS003989

-y |

DTS003990

DTS003991

Tail Boom Support Set

Tail Control Arm Set Tail Shaft Set

Brushless Motor

DTS003992 DTS003993 DTS003941 DTS003995
g OO0 O« . o=
. i e LY o@e
M"T 10T 3%6*2.5 5%10*4
Gear Gear Thrust Bearing Bearing
DTS004127 DTS004122 DTS003998 DTS003999
© 0O e @ @ 17 e
e @ T |
4*8*3 3*7*3
Bearing Bearing One way bearing sleeve Set Main gear parts
DTS004000 DTS004002 DTS004003 DTS004006
C TTrr
eee
82 r Y
Frre
3*8*3.5 o

Thrust Bearing

Landing Gear Strut Set Tail Rotor Blade

Control Arm Set

DTS004061 DTS004126 DTS004186 DTS004060
= 33838 MY P o e
Hn‘]"] Tt ",r'v !
I ity s e !
s TTHENT i |
3*6*2.5 3*810
Screw Ball Bearing Belt Servo Pushrod

22




DTSOO4063 =3 GWY003914 GWY003721

-~ w &

Canopy Spare part pack Swash Servo Tail Servo
GWY003752 GWYO003747 DTS003949 GWYO004718
= —
2&3cell 11.1V 2200mAh
5ALi-Polymer Battery Charger 35A Brushless Motor ESC Li-Polymer Battery Remote Receiver
GWY003770 GWY003751 GWY004011 GWY00315
—_—— )
— —_— o ;
3.7V 1100mAh
Connection Wire Charger Wire Li-Po Battery of Transmitter GWY 6TL\V2 2.4G Transmitter,
6CH, AHSS, &Receiver 3-axis Gyro

GWY004540 GWY003768

High Frequency Transmission LCD Setting Module GWY 6TL\V22.4G GWY2013 Receiver 3-axis Gyro
Module, AHSS Transmitter, 6CH, AHSS, Silver
GWY006195 GWY006228 GWY006227

IS, SR
\

GO02 Flybarless Control System AHB6R - Receiver AH6T -2.4GHz
6-Channel Transmitter

23




DTS450 DTS)

&S
£14K: 645mm 35AT Il 51k B FiAiE S
£5: 215mm GWY2013 = 5#fEsg{%
FHEEERE: © 725mm 15512 FAAR23*3pcs (1.2kg.cm 0.08s/60° )
B EEEZ: ©145mm E{ABRZE*1pcs (0.6kg.cm 0.04s/60° )
BEE: H6759(EBith) GWY 6TL 2.4GHz7<i@iE & 57
2216 LRI ik 11.1V 2200mAh 30C $BF;th

KABSHBEBRATERNRRZAT, EHRIERHEITHE, M. BSAEEELRRE. DTSREEHNAEZN, HRBITEM.




M”“*H‘**ﬁ%
FERBRDER
REHRSR
RERBAESR
RAT S BRAR TR
MO RFERTR
HFEHER PR

o EE
e

Eﬁ;‘&;ké
HRE

EI]

iR EEDTSHI = M. 7JTU: VREME B OFRY T RFNE X ADTS450 EAHL, HANFTOMFZRIA
Bt EIETEXAIGBE 2 EHHETHEXRE HIEZERE
k. www.zondahobby.com

SEER. METHMESZ AN, BHREAMN

H X
EEEMH
WESEY KRG
BEANEEN B

XITRIRCEARE (HRE)

RITIRIES B

Eﬁﬁﬁ}(ﬂ%ﬂ{]iﬂﬁ ........................................................................

E R AR =5 B9 %

AE AEER

RSN BEBGTEE - oo e 9

e

S

8




EEFER
ERERAAZNA! ARGERENMNEL, FIMEREFEEZREE, RAFTRLAEYHK
R ENBERIFHETEM. ﬁ%%ﬁ%+éﬁi%ﬁﬁﬁﬁmﬁmm IR, FmEH
EDTSKH A R MREMER S LHNEMEESZRE27E. BEEMNHEETHERNRERE
BERAEAREMBEINAERRIE. ﬁT”MW%&é,UBLuﬁWﬁ¥ERWZM,m % i)
ORI TR RIE B I R e S Ry AR BU R .
REFCREBIVBIEETN, REFRE. KACTHSEXEMRHGR, ETEETEH. FEH
G FERGER Y, UBRLE T EWXERGN, MREFWIHAEDTSEEMm, 78
SOBERBEAMRELITE,. EEFREFTZITEOM, KARAMEHARAR,
BEERTFZEF@BIEAL, UMEIGINF HETEAINARE., EE2EEL.

B | AEMBLEMFET, B22RXIRE.

ANE & BHRZXLIRERE, MERBESATREERMEREKTEESHE.
A E B| BARZIXEIRERE, MEMABRTEEMAER.
2 iEEM5EE
EANERSE S LB ESEHN, EREN, TESSANETCRTLBESHTH, kT
MHESSHE AN EE.
ZQ% &
''''' SHEAFENA! BEA—FHREN, 21145 T AT#ITRE!
2E%MT§H%% TR EE RS S RN EN A E MY RI(EREEEE:-10C
F50°C)

3AFEEBMMARE ! MR NTHRIFEE LRI ITRETIES ZEBRIT T IHE R
972 0 0 2 B A AL DB 4T
AAVRATH, %N A R A0S B AT A 3 R U IR AT 4T AT BUR D IR AE iR
HRMM FIRK
SES

1 XITHRNIZEESELEMEMXITHERY, BRREEASERBCS5MAMFRHIREK!
2XITHRER B AR, BRZFABEN! URiRMGHEA!

BENETH. 1F. BRIRMEAFLBFEENXRSHITRIT, UHREASGEREAINHRSE!
ABANANBEHIFSHEENEFEGHEAMN, FIUILMENHBIERHSHKS, BRESEXN
XEHER, Bﬁjtjf:’—:\ﬁ)\*flﬁ'mﬁﬂvarﬁm#&EE.?%'::ﬁ:Eﬁlll‘%ﬁ'ﬁ@lﬁxﬁffﬁ,ﬁﬂﬂ"l%fﬁl‘!
5067187 &EMI, FAMARMESLEE FEADTSFRERTPHEH LUBREMBEE.
GEﬂggxﬁ_%ﬁﬁiﬁ%TE%%W%&E%MMEH%&M&%*My%h%ﬂf&
KR !

KATHTAYIRE

1%%%6%&?%%%%@%%%%%%%?%%k UHRESSHANRE.
2HRTAIEHECH ARSI SEANBEHNBERERETIMIM, MREERTIT, FRHEER
MR EMARSEE T

SHMANERMITEFEBEIHATI RS . FXNMIESLEFTFRNBIAF, FHRIEE
FEHGNRIER, BEBEANRIE; XNHBFEHAEANRE REBXALFNER.
AFINBRIFEEBHEEANHNZINEAREBHNESTING, FEE2EERH.
SHMERENMERRERTY, EANEHEEREFE.

1




mE SRR

IAEERER, BANEMERGELTETE. FHER, FEMHEERMRR, T

L= 1
2.8TL 2 AGTRIBIB AL AL - eee e 1
B2 B T B B o 1

R D 1
LT 1

EAR RTF | WOB | RFR | RFREL&AHGEIZ R %

DTS 450 V J V ~

6TL -2.4GHz 6i® & % 5t #l i N

AH6T -2.4GHz 61 i& % 51 # v

GWY 2013 - 4 g H 70 FE 42 {8 J V

2.

GO2 - R4 v

AHBR - £l

|

2S&3SERAY BT RR

RS 2200mAh 3S1P 1.1V

Rt 4R T

AR
&

SD f -

||| &
|~

HHEILAEE




BEANEHENTE

EEREES

12 RE 1R AR 27

GWY 20135k 57 #3£ Uk

+ = 4 e 4R (X FHBEfRIAR AR

% [E R AR AR

To il 5 3K 38 R 2R

T il 5 3&

B ERE

< G % ®
/%””/f’&m/@/
@«

R/ A aEiE N
‘ WEn2EEO

WEpEO
, i2ER(AAR SR IO
AR E S EN
“ FEARIY 5 B AEdE D
‘ FEEARRZEED
BB FmRSED
TRl EO




ATHIRCE AR E (L] IRE)

1. ReEEE: Ml
BRSSO L, BERDAEHAIA . WFHEMRIADE AR 77 EAERE, T E R N AN $ 75 ) hedE .

AF i EFmi]
Z0N N B PR
H@ @“@

DUEIEE, WRESE MM

W

ﬁ%ﬁ,ﬁmﬁimﬁ?ﬁﬁﬁﬁiﬂﬁlﬁﬁ HMN+HBINBURRBER DX 5 B
FF, ARG IE 5y ik & 50 BY hE 5% i AR fE B !

AFHIT EF M




3MERS. (BT

R LT3

AF ]




S.AcERE: FmAt
EREARAELATIL (BFHAEF R ZHIET EAETRIERRED

6.FE4Z T EIZIE

Wi FFiRERR S Dk ER, FRAHKZMEANMRIE, BHMEGETCERRKRAE.
TMRFAEEANBEREMEE, FEBMUNSRIZERNKIEEIT @NE.
Bl: NEREY, BARBEIRIZEREITEREE. BEA
2FFEAN, FEETEEREFUAIGE, BR8N Z AR R 77 =R .
Bl SEANGAAERE, GHNENZEEEF, HEANGEFERE, &N ZE A 0 F,EB.
MRBGEANERGR, BREBRZEABRTERIZE, EC.
HAEREMBKECE, MREREZEFEBGEMLE.

EA %B

HLER 77 15

[ElC

HE#zEh7=




YITHRIES TR

1 TE

EYITRES R &I EEFFRERES, i EEEFNEIR
EMBERTH, ARASNEIR.

2HERTITEESEM

| g
oY
N

i FF B T AL RRIR X M & Gt B IR BT Rt




EREENRBIIAE

REANERETTENRARN, LHTEEF-5KZE UBRRE.

REIRE

RBRB(ELHET)

0
1 ERBRERASRE T EANR TR, ERBAER—HT ik,
B ETHE.

FERR TRl AR !

%ﬂ% %IVA EHM ERERERA TR

=, REHED, D

SEEFHI S5 B XETEH

HEI RN, WRERE Zv‘.i?"'rz:ﬂ EREHITHER. EEPH—IERELM EREHERE, ARXAEREERE
2 WIAFEREMBERNE L TNER, XAEFANMRIR, 3 ERERAEH
ER SIFHEREMN, 808

W, BERRRERNEE LEAIBIR, A%
R SMPENES, SRGEFRIBRIRAT e —EA . HEFEENTETEMNERRAS, BESHEMEMEFAK
3 R AIRREANEREFER TN, FERE D
= Ok R A it

NF ERS
FER A AIRIZE H A/VZEE. TS DR X (BEBE
BEEBREEKE) , HIEREFEMCERN, mRAEERENIZETOEIZRE MLE. TUIRASHSBMIAERR
—AIH‘EEW»?EHEE:FOFN EERBEES—HKT. R—RERRIZESTOER, TERAKESS—RKE.
EXZHABMAETREMSER T L. MRS TLEWNFE, FEFERSHRE LHHEIEF—HK, T2EWN
AAERBELERFEIZENEEGKDS

F s —kEK, RE
FAREIRE - EAN LR A ERELAETE—HE. NRSTHEEFKE
PERREREEZIET R —HEh S TR,

. REBEEANESR

EREEE. MR




%g

i

& HY

-,

B i

B

i

FE 17 AR 2% BY

’
’
’ ﬁ
’

i e
H(E2)

R
0

%
g
)

fiui ) [ 140
BRI &
i

2 =

H R E
X
REE
# L

N ———

=l

HF I

73 B e fEAT B o

El1




,,,,,,,,,,,,,,,,,,,,,,, e No. Name Specification| uantity
) / A 001 | sk 1
- i 1 (Tim i 002 | o }mE 23.6°07.1736] 2
i i . y 3 003 | % 1
AMEHAEE Mz | | CAORMRL M2'636) | w04 | BHER a0 505 2
i i 1 005 | ERR% 2
B i i 18 i 006 | AZE P4°258723| 2
| i | 007 | %@k ?4*28*3 4
AR BEREKIRL (M25)x1 | i M2.0 BrHAtE Ex1 i 008 | #E 26.5°28'0.3| 2
o 009 | iR 23'08'35 | 2
010 | #®A 22°25%0.5 2
011 | M7EERIRLE M2*6 2
012 | Bskigse S84%6.36 2
013 | FiZEsg 1
014 | WA KR M2*5 1
015 | M BE kIR M2+12 1
016 | BririgE M2.0 1
061 | E#h 25124 1

mERA  WERD

BUPNBRAFRIES LR E LSRN
TS XM N AT RS SHBUB T B,

N ©

é? BUGANSEAEERERNTS RLE)
R Bl SKIR4 (M2x12mm)x]

‘ fEMRET, ERIAMBLLTHRRE.

10




(Tow
x4
[ —

@4.08kk (M2*7.5mm

LTI
N

i ﬁ e LER MR

g /,’

X

€ 2

£ o)

N ©

< &

3 8%

o % z

E @ %

#u <

i S

+
B
m224422441431
<]
< <
2 I g

~ | N | oo < 0w

E |5lb|o|<«| [T |6/0T o
of [®®¥ ) b= x5 Y
g oo oY - | ISIRSINY <
Sl |sls|s|Z| |v|o o o Q| | <=
[}
£
©
P4

3 3

= = .
#$r i = | K
® | | B | S B
& GEINE R
| S| R | || || K| | R
| B F a R F 4 B8 8 88 aA
S| O OO = N M| WD ©O|~| 0| D O
ol = = = NN NN | N | NN D
NOOOOOOOOOOOOOO

SBLN BRI RTE S LB E LA A BN
i KRN RS SBUR T MR

éyﬁﬁ%ﬁ)\ﬁﬁﬁﬁﬁﬁﬁiﬁéaﬂm (3RELRR)
‘ﬁﬁﬁﬁ, EHRIMELL T RN,

11




(o —m
eGSR (ST2'6mm)x2 RARBEERIREL (M2x12mm)x4
©  hm © Do
+FHFRIRL (ST1.7"4mm)x2 R SR

(ST1.7 *9mm)x16

No. Name Specification| Quantity
031 MLk B EEH 2
032 | AR 1
033 AT 1
016 B M2.0 5
010 BhH 22*35*0.5 1
034 | RIRHHRE 1
035 | ERE#HE® 1
036 | HIRZ o4 1
037 ik 23'@7*3 2
038 RNt 1
039 S 25'210*4 3
040 LR 1
015 | MAERFIFL M2+12 4
041 TFETE KR ST1.7*9 16
042 | iBHEZR 2
043 BREE 4
044 | iBiE 2
045 TFETE LR ST1.7*4 2
046 | +FHEEIEBFIRY ST2*6 2

Y »

043

BUPNBRHRTIE S

B ELH AR
M KA N A RER SRR T R,

gj!ﬁgiﬁ)\ﬁﬁf*iﬁﬁmiﬁiaﬂm (BRELR)

‘ fEMET, EMINRLLTHRRE.

12




HRARTRE

No. Name Specification| Quantity
047 | EREEE p
048 | ik 26*210112 | 1
049 W~ fimkigg ST2*6 4 ﬁ?ﬁiﬁ)\ﬁﬂﬁ%ﬂ’if%%&,’é,ﬁ%ﬂiﬁEHEI.
- W gt
050 TR 140T 1 TS KRN AR SBUB T BE.
051 FERBH 26*210*1 1
052 | mlsw 10T 1 gﬁﬁfﬁ)\sﬁmﬁmiﬁ%mm (B
053 | #iikihas ?5*06%22.2 | 1
054 | =i ! ‘ﬁﬁﬁﬁﬁ, BT SRS,
055 | #Hkigs M3x3 1
015 [obav:i| TS #23 M2*12 1
016 Br#ASE M2.0 1
// \\ (/ R \\\‘
_ ! |
| @ |
i M2.0 Bitag B ;
M3EEAKEZLL (M3x3mm)x1 \ /}

© F—um

AANREFKIRL (M2x12mm)x1

SN
S >

=

015

13




REAESE
B fhz< 2V K
No. Name Specification| Quantity
056 | R 1 -
057 | RAMEZE ) A E
058 | ERHIFEIEE 2 RS RETE
059 | kTHREEE 1 & 1. SRR B 90 K.
060 | RFH#HA 1 2. ERRAE. RYREEERFHRHN
007 | i 4583 N " HE, BRI BERNENITIE
062 | ER##R 1
063 | Rttt 1
064 | RFHE 1
041 | +rEEsme ST1.7°9 5
1
2

065 EHH

+FHE L B YR

PUGNBRARIESLER ESH DA,
TS KB ) AT RS SRR B,

éyiﬁétﬁi)\ﬁlﬁﬁ‘-iﬁﬁﬁﬁiﬁ%aﬂ% (BREL)

‘ fEMAET, ERIABLLT BN,

@ (oo

+FHEFE kR
(ST1.7 *9mm)x5

@

+FHEG KB (ST2*8mm)x2

14




N

V/ \
‘ ‘
| |
| |
| R RESEL (M210mm)x2 |
| |
| |
‘ |
| ‘
| |
\ )

ARAEMERIZL (M2*14mm)x1

/

77 a»:,\ 2
(o

SR NSRS E L IE S H DB AT
it K B 71 7T BE S SBURSF BT R

éyﬁﬁﬁﬁ)\ﬁlﬁﬁiﬁﬁmﬁéa’ﬂm (IBELET)

‘ ERRET, EMRIMRLAT HRRT.

i
?

No Name Specification| Quantity e ~ 7
066 | REF% 2 {

027 | shskips S84'7.5 2 © (Im

067 | $AE 23*@4.51.6| 2 X

068 | K 238625 | 4 94,03k M27.5mm)x2
069 | #p 25.1*26*0.1| 4

070 | iR 025063 | 2 Clm

16| ERIE 2 B4 0FRSkIREL (M2*6.5)x1
071 | &R 1

117 RARELEL M2*10 2

072 | Rif® 2

073 | &Rk 2 M3E:3K422 M3x3mm)x1
074 EREBkk 2 . e
075 | RABEE 1

076 | #ik 25'@825 | 2

077 | RiBE 1

078 EHRUERE 1

079 | s7lusF 2

080 | [BFEH 2155 2

055 | Hjigu M3x3 1

081 | RIES 1

026 | BRekigu S@4'6.5 1

082 | W% 2218362 1

083 | amipE 2

021 M7 A4 kiR 1

084 | +FiEFREKIZLL 2

15




R REETR

+FIER IR (ST1.7*6mm)x2
© [

+FEFEKEL (ST1.7*4mm)x1

@  fum

+FE G kigLL (ST2*6mm)x4

©

+FiE kIR (ST2*8mm)x4
|

SR NSRS S R B E L A BN A
IS K B D T s SBUB S BT

éyﬁﬁfﬁ)\ﬁﬁﬁiéﬁﬁﬁiﬁéﬂﬂﬁ (BRELRG)

‘ TERAT, HMRIMNBLLTHBERES.

© Om

@ 4.05kk824 (M2°6.5)x1

© o

W AEELEL (M2*16mm)x1

@

M2.0 Biti4E Ex1

No. Name Specification| Quantity| | No. Name Specification| Quantity
094 +FIE TR KR ST1.7*4 1 085 Bk A 2
095 RHFL 1 086 RXHEF 23*250 2
096 BRI 22270 1 087 RX#E#ES B 2
097 | BEHFFERH 1 088 | +FHESSHMFIZL ST2*8 4
098 T KB AT 21.4*26 1 089 M A kiR M2*16 1
029 | BREE, 1 016 B R £ M2.0 1
099 TFERSIRY ST1.7*6 2 090 KER 1

046 +FEE BB IRL ST2*6 4
091 et 1
092 | feHUEE 1
026 PRKiRL S@4*6.5 1
M2.0 1

90 &

ATEBARBITIES KELRE,
BFkkERMERTRT

‘/;v)




NN BRGBERTR

' N

© o

+FiEkiReL (ST2*6mm)x2

©

+FiE iR (ST2*8mm)x2

®

: N

D [
+FEFEKIZLL (ST1.7*4mm)x3
P4.05kK184 (M2*6.5)x3

o /

- N
]
M3 KL M3x3mm)x1

B

M7 AEEKIZEL (M3*10mm)x2

MR KIRL (M3*8mm)x2

[l

E

T
A AR KIRL (M3*18mm)x2

0 ©

M3.0 BA#AZEx2

13mm

O a

! \\3
| R EERNBAR |

\ P /

{ N
L # LERRLR |
\F P

No. Name Specification| Quantity|
100 | AL 3
101 | REHIBE 3
026 | Fhkipss S@4°6.5 3
094 | +Fi#FEKIFL ST1.7*4 3
046 | +FHESIEBFIRY ST2*6 2
102 PRALLER 1
088 | +FHESSEBIFIRY ST2*8 2
029 | #RESEFk 6
030 T KB G 21.4*28 2
103 FoLBYA 21.4*32 1
104 | FRIDE 1
105 | Bk 1
055 | Hskips M3x3 1
106 | DhiAgE 1
107 | K ?3.1*28*1 2
108 | ANAE kIR M3x8 2
109 | &BHE 4
10 | AAARkIgY M2.5x7 4
M| R 1
12 | AXREESEL M3x18 2
13 BAtaiE M3 2

103
32 _
= e
48.5
)
g
[
Q
o, 026
101
093
100

\

/

y

PUGNBRHRHES LEE B LR NRA.
TS KRN L SR T R

é?liﬁfﬁ)\ﬁlﬁﬁi%ﬁﬂiiﬁiﬂﬂ% (BRELRR)

‘ EMET, HRIMELLT SRR,

17




Specification| Quantity|

Name

=
7

No.

114 [HL
15 fRE

18




19




No. Name Specification Quantity ‘ No. ‘ Name Specification ‘Quanhty ‘
001 | ErEsEsk 1 072 | Bie# 2
002 | O M 23.6*97.1*3.6 2 073 | &EEkk 2
003 | it 1 074 | &RBkk 2
004 | GMEE 247505 2 075 | RARE 1
005 | EHER%K 2 076 | #& 25*28*2.5 2
006 | AE $4*35.8'2.3 2 077 | RiEEE !
007 | #ik 24*38*3 6 078 | RHILERE 1
008 | #5 £6.5" 80.3 2 079 | HFLITAF 2
009 | 1E#fEmR 232835 2 080 | [EHEH 1.5'5 2
010 | #H P#2*35%0.5 3 081 | RIEE 1
011 | ARAEMEKIRL M2*6 6 082 | fAE 22.1*93.62 1
012 | ¥kkig4 S©4*6.36 2 083 | AMAE 2
013 | ¥ZH 1 084 | +FHlF R %IBLL ST2*4 2
014 | WAKEKBL M2*5 1 085 | Xk A 2
015 | A7~ falEE Sk iRLe M2*12 6 086 | RXIE4T 23250 2
016 | BrtAsRE M2.0 8 087 | BX##%%k B 2
017 | FHHRIEHE 2 088 | +Fil¢LBHFIRL ST2*8 6
018 | AE 22*3 31 2 089 | Mo AEE KR M2*16 1
019 | ik 22'95%2 4 090 | KFHR 1
020 | EMER 22*23.8°0.4 4 091 | fie#l 1
021 | WAfERE IR M2*14 2 092 | fEHLIZE 1
022 | BIRVE 2 093 M2.0 4
023 | #h% 21.5*0 4*2 4 094 ST1.7*4 4
024 | +FHEFEKIZL ST1.4*4 4 095 1
025 | fif 1 096 | B+ © 2270 1
026 | Bkskigu S@4°6.5 8 097 | BHATIEEM 1
027 | RskiReL Sp4*7.5 6 098 | FekaBEUTAT ©1.4°24 1
028 | i E %E 8 22.0*14 1 099 | +Fii i iy ST1.7°6 2
029 | MBRGIEAT Sk 1 100 | fe#l 3
030 | $i#F 1.4*28 4 101 | REHUIBE 3
031 | HlkBEEH 2 102 | PRAZI4HR 1
032 | AR 1 103 | ek ©1.4°32 1
033 | iEHEAT 1 104 | TRID % 1
034 | AR HHE 1 105 | Sk 1
035 | RIEEIEH 1 106 | BikkE 1
036 | AIEY Kiit 1 107 | 4 ?3.1*98"1 2
037 | Bk 23*97*3 2 108 | M7~ kigLL M3x8 2
038 | EM#hiase 1 109 | £BHE 4
039 | #hi& 25*310%4 3 10 | AAfRking M2.5x7 4
040 | Z iR 1 NS 1
041 | +FHEFEKIRL ST1.7*9 21 12 | AR AEE KR M3x18 2
042 | BiER®R 2 113 | Br#ARE M3 2
043 | BIREE 4 114 | M= 1
044 | iBi% 2 115 | % 2
045 | +FHEFEKIBL ST1.7*4 2 16 | EBHE 2
046 | +Filldrsk BBCFIRL ST26 8 17 | Wi skigg M2*10 2
047 | EREEE 1

048 | SEihR ?6*10*12 1

049 | HRAIMKIZLE ST2*6 4

050 | % 140T 1

051 | FE#EH 26*310*1 1

052 | &S5 110T 1

053 | 4 EMM $5*26*22.2 1

054 | FEfALIR 1

055 | FHKig M3x3 3

056 | B 1

057 | RACHLE EEE 2

058 | EHIHFEERE 2

059 | k-3 ElE B 1

060 | BF A 1

061 | £ ?5*124 1

062 | Bif%t 1

063 | Bt 1

064 | RFH#E 1

065 | EER 1

066 | BB FEL 2

067 | A% 23*94.5*1.6 2

068 | %% $3*96*2.5 6

069 | #p £5.1*06*0.1 4

070 | 1E#EdhR 22.5*06*3 2

071 | EEHEsES 1

20




fc 4

DTS004055 DTS004057 DTS004058 DTS004059
—— o
\ or .. . s rr 11171
11 coee = . © oc oo
e Eoid i FRFELA HREFIEAR
DTS003960 DTS003963 DTS003966 DTS003967
Pt '1p "b TIT 'R i’i'f
o O P—— ? ? ? ? f
1 4A AR EIEE 12 AR 22 AT K GEN= g
DTS003968 DTS003969 DTS003970 DTS003971
oooo @@ %@ J’}”'l-
BT Fi5% = sy FiheHE
DTS003972 DTS003973 DTS003974 DTS003975
i:;li: IR RREE
g ls 00 Coo P T
'lllii]l]fllrfll 2
HZRH EfEshigid Ok EEFER T+FEER
DTS003976 DTS003977 DTS003978 DTS003979
‘E" E? g8 @ Q
s 8 1. rﬂ .
M5 R HEEE % BB XA Bix#HILE A
DTS003980 DTS003981 DTS003982 DTS003983
BiamiEA BE  f B &€ 2 4H B R AT E E RE LR




DTS003984 DTS003985 DTS003986 DTS003987
®
QI €
g ——
KB E E EEA KFEEEER EHATH iBiRA
DTS003988 DTS003989 DTS003990 DTS003991
EBEXIRA Ei=HEA E#4E 7o Il B
DTS003993 DTS003941 DTS003995
g OO0 O« . o=
+ i e 860 @@
L= e}
1T 10T 36*2.5 5*10%4
g wE L 3 b K 4 75
DTS004127 DTS004122 DTS003998 DTS003999
e 0 @ @ @» 17 5 o
e @ e vy I«
478*3 3+7*3
4 75 4 75 EREEREA FHRAERH
DTS004000 DTS004002 DTS004003 DTS004006
e /_\ 1t
g2 — Y
3°8"3.5 Eih
1 3 7K BEIRA =9 ZEA
DTS004061 DTS004126 DTS004186 DTS004060
;o §388581 0T P o e
muilir o m
T Tt e !
2 TTHTIIE vy 0
3%6%2.5 3*810
2] i B K K& 18] A 7% 3% #F

22




GWY003914

GWY003721

HMkZE ITAHE g2 AR =R
GWYO003752 GWY003747 DTS003949 GWY004718
T - — o) -
= LY i
R—— o ‘
28&3% 11.1V 2200mAh l
5AFE 88 35AT Rl B 3% if iR 25 $8 A Sth T2
GWY003770 GWY003751 GWY004011 GWY0031 5
e — ) f\\ &
= ;ii\V 4 Vv,,”"-&:J:m LE E ,: ‘T';I‘:’\ Y 7 ORI
3.7V 1100mAh
iR % 7e M & EZESHHEE Rt GWYBTL 2.4GHz
bBIEAHNEERS
GWY004540 GWY003768
&GS AR B LCDg E &k 2.4GHz 6@ & & 5 ¥l GWY 2013=3h#E U A
GWY006195 GWY006228 GWY006227

GO2PE 42X

AHBR#E Y

AHB6T 2.4GHz 61& i& % 51 #l

23




Global Distribution Office

Zonda Hobby Technologies Electronic Ltd Workshop No.1, 1st Floor, Kam Hon Industrial Building,
No.8 Wang Kwun Road, Kowloon Bay, Kowloon, Hong Kong

Tel : 852-3160 8886 Fax : 852-3160 8884

Email: Michael@zondahobby.com, Jason@zondahobby.com

Official Website: www.zondahobby.com




	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3
	Ò³Ãæ  4
	Ò³Ãæ  5
	Ò³Ãæ  6
	Ò³Ãæ  7
	Ò³Ãæ  8
	Ò³Ãæ  9
	Ò³Ãæ  10
	Ò³Ãæ  11
	Ò³Ãæ  12
	Ò³Ãæ  13
	Ò³Ãæ  14
	Ò³Ãæ  15
	Ò³Ãæ  16
	Ò³Ãæ  17
	Ò³Ãæ  18
	Ò³Ãæ  19
	Ò³Ãæ  20
	Ò³Ãæ  21
	Ò³Ãæ  22
	Ò³Ãæ  23
	Ò³Ãæ  24
	Ò³Ãæ  25
	DTS 450 .pdf
	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3
	Ò³Ãæ  4
	Ò³Ãæ  5
	Ò³Ãæ  6
	Ò³Ãæ  7
	Ò³Ãæ  8
	Ò³Ãæ  9
	Ò³Ãæ  10
	Ò³Ãæ  11
	Ò³Ãæ  12
	Ò³Ãæ  13
	Ò³Ãæ  14
	Ò³Ãæ  15
	Ò³Ãæ  16
	Ò³Ãæ  17
	Ò³Ãæ  18
	Ò³Ãæ  19
	Ò³Ãæ  20
	Ò³Ãæ  21
	Ò³Ãæ  22
	Ò³Ãæ  23
	Ò³Ãæ  24
	Ò³Ãæ  25

	配件图英
	Ò³Ãæ  1

	配件图中
	Ò³Ãæ  1

	22.pdf
	Ò³Ãæ  1

	配件英
	Ò³Ãæ  1

	配英
	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3

	配中
	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3

	英
	Ò³Ãæ  1
	Ò³Ãæ  2

	中
	Ò³Ãæ  1
	Ò³Ãæ  2

	英
	Ò³Ãæ  1

	中
	Ò³Ãæ  1


